e

A 40-601 SS-3A
AA D E LTA 18” SCROLL SAW W/STAND Part No 430-03-651-0006

A Pentair Company (For Units w/Serial No 92C10080 & Higher) Revised 3-9-95

) —es @)

p—67 (4)
—68 (4)

1

35—< e
36 (4)—3

Page 1/SS-3A/CAJ




g

QDN O DA WD -

W0 W WWWWWWNMNMNNMNNNMNMNNR - - - 2 s o © ©
©CONOTEON -0 OCDIOTBEWBN2OCOADTE ON =0 @

P NUMBE

430-03-102-0002
901-04-150-0202
430-03-106-0001
904-01-023-1437
430-03-412-0001
430-03-105-0001
905-01-013-1507
430-03-042-0002
904-15-223-1506
961-03-010-2859
430-03-089-0001
901-03-010-3318
430-03-027-0002
430-03-079-0002
905-01-012-0303
905-01-010-2708
908-25-013-1439
430-03-027-0003
430-03-089-0003
422-25-068-0001
901-03-010-0760
904-02-020-1702
901-03-010-3318
438-01-004-0080
430-03-061-0001
920-44-053-1681
928-06-013-1438
430-03-079-0003
901-03-010-3318
430-03-005-0002
430-02-079-0001
908-25-013-1439
430-03-038-0001
430-03-038-0002
430-03-079-0004
901-03-010-3318
430-03-031-0001
901-03-010-3318
400-08-131-0022

REPLACEMENT PARTS

DESCRIPTION

YOKE

1/4-20 X 1/2" HEX SOC SET SCREW
PIVOT SHAFT

WASHER

SCREW ASSY

SLEEVE

3/16” X 3" SPRING PIN

ECCENTRIC

RETAINING RING

GROMMET

BLADE SUPPORT

#10-32 X 3/8” HEX SOC HD SCREW
TOP BLADE CLAMP

BLADE CLAMP NUT

3/16” X 9/16” SPRING PIN

3/16” X 1 1/4” SPRING PIN

O RING

BOTTOM BLADE CLAMP
SUPPORT ARM

LOCK KNOB

1/4-20 X 1 1/4” HEX SOC HD SCREW
1/4” LOCK WASHER

#10-32 X 3/8" HEX SOC HD SCREW
CABLE CLAMP

CHIP BLOWER TUBE

PACKED BEARING

WASHER

BEARING RETAINER

#10-32 X 3/8" HEX SOC HD SCREW
BASE

BELLOWS RETAINER

O RING

BELLOWS

FLAPPER VALVE

BELLOWS RETAINER

#10-32 X 3/8” HEX SOC HD SCREW
GEAR COVER

#10-32 X 3/8" HEX SOC HD SCREW
SPEED SENSOR

REF
NO

40
41

GRER

*%

Page 2/SS-3A/CAJ

P, NUMBER

901-04-150-9428
430-03-074-0001
902-02-040-1309
901-03-010-3318
400-06-131-0023
901-03-040-8015
904-01-010-1614
430-03-055-0001
901-03-040-8015
904-01-010-1614
430-02-027-0005
901-04-190-0207
902-02-040-1306
902-02-040-1300
902-02-040-1303
430-03-108-0002
901-03-010-0224
904-01-010-1610
430-03-014-0001
430-03-054-0001
430-02-061-0002
426-02-063-0002
430-03-091-0001
430-02-027-0003
426-02-095-0001
904-02-020-1702
901-03-010-0763
430-03-390-0001

901-01-060-5770

1087640
901-01-060-3080
904-01-031-2925
951-01-010-7802
904-01-010-1610
901-03-010-3318
420-01-111-0003
904-01-031-2925
406-03-138-0004
438-01-004-0075

NOT SHOWN

D IPTION

#08-32 X 1/2" HEX SOC SET SCREW
1/2" HOLE PLUG

#10-32 SQUARE NUT

#10-32 X 3/8" HEX SOC HD SCREW
CONTROL PANEL

1/4-20 X 1/2" BUTTON HD SCREW
FLAT WASHER

BLADE BACK UP GUIDE

1/4-20 X 1/2” BUTTON HD SCREW
FLAT WASHER

HOLD DOWN SPRING

5/16-18 X 1/2" HEX SOC SET SCREW
1/4-20 SQUARE NUT

#10-32 SQUARE NUT

5/16-18 SQUARE NUT

HOLD DOWN ROD

#10-32 X 1/2" HEX SOC HD SCREW
FLAT WASHER

HOLD DOWN BRACKET

BLADE GUARD

AIR NOZZLE

TABLE INSERT

TABLE

TRUNNION CLAMP

TRUNNION HALF

1/4" LOCK WASHER

1/4-20 X 3/8” HEX SOC HD SCREW
SWIVEL ASSY, INCL:

5/16-18 X 2 1/4” HEX HD SCREW
5/16-18 LOCK NUT

7/16-14 X 1 1/2" HEX HD SCREW
FLAT WASHER

POINTER

FLAT WASHER

#10-32 X 3/8" HEX SOC HD SCREW
STUD

FLAT WASHER

KNOB

STRAIN RELIEF



£Lr—28 .Q?Q'

105 (4) p /}
106 (4)_\ [ -
» - |15

110 (2) A ~—l14
< n3 127
107 (3) y 1z '26\
\\ 108 (3)-_|\ " '24_\
121 (2) ~i25
120 (3) 123

\\}@;:“9 122

%104
eI 103

102 (3)

40-603
90° BLADE HOLDER

164 (3)
163 (3)
162 (3)

/'153 (14)
o

146
//148 (2)

v

—145

18] =

156 (2)

159

LIE.'I 12)

Page 3/SS-3A/CAJ




REPLACEMENT PARTS .

REF REF -
NO PART NUMBER DESCRIPTION NO PART NUMBER DESCRIPTION
N
101 430-03-626-0001 MOTOR 145 430-03-401-0002 WRENCH ASSY, INCL:
(JENSON OR KINETIC SYSTEMS), INCL: 146 1343599 TOOL HOLDER
> 438-02-007-0027 BRUSH 147  902-01-120-1203 #10-32 HEX NUT
- 438-02-011-0017 BRUSH CAP 148  901-03-030-8081 #10-32 X 1/2” FLAT HD SCREW

102 901-03-010-3318 #10-32 X 3/8” HEX SOC HD SCREW * 40-644 STAND, CONST OF:

103 430-03-079-0005 RETAINER 150  430-03-115-0002 TOP SHELF

104 920-04-091-6633 BALL BEARING 151 430-00-752-0001 WARNING LABEL

105 901-01-060-0623 1/4-20 X 1" HEX HD SCREW 153  901-01-060-0607 5/16-18 X 3/4” HEX HD SCREW

106 904-02-020-1702 1/4” LOCK WASHER 154  902-01-010-1300 5/16-18 HEX NUT

107 904-01-010-1610 FLAT WASHER 155  904-02-010-1703 5/16" LOCK WASHER

108 901-03-010-3318 #10-32 X 3/8” HEX SOC HD SCREW 156  430-03-366-0001 FRONT LEG

109 430-03-051-0003 GEAR 157  901-01-060-0607 5/16-18 X 3/4” HEX HD SCREW

110 901-04-151-9199 1/4-28 X 1/4” HEX SOC SET SCREW 158  902-01-010-1300 5/16-18 HEX NUT

111 430-03-032-0005 COUNTER BALANCE 159  430-03-103-0001 TIE BAR

112 904-01-010-1620 FLAT WASHER 160  430-03-103-0002 TIE BAR

113 430-03-408-0003 CONNECTING ROD 161 430-03-366-0002 REAR LEG

114 904-02-010-1703 5/16” LOCK WASHER 162  901-03-030-8013 1/4-20 X 3/4” FLAT HD SCREW

115 901-03-010-0223 3/8-24 X 3/4” HEX SOC HD SCREW 163  904-02-020-1702 1/4” LOCK WASHER

116 905-04-023-1520 DOWEL PIN 164  904-01-010-1620 FLAT WASHER

117 901-03-010-8073 #10-32 X 7/8" HEX SOC HD SCREW

118 904-01-010-1610 FLAT WASHER

119 430-03-051-0003 GEAR AVAILABLE AS AN ACCESSORY

120 430-03-104-0001 GEAR SPACER

121 901-04-151-9199 1/4-28 X 1/4" HEX SOS SET SCREW * 40-603 90 DEGREE BLADE HOLDER, CONST OF:
122 430-03-032-0004 COUNTER BALANCE 170  430-03-079-0002 NUT

123 430-03-062-0002 IDLER SHAFT 171 430-03-001-0001 ADAPTER

124 901-04-150-1186 #10-32 X 1/4” HEX SOC SET SCREW 172 901-03-010-0224 #10-32 X 1/2" HEX SOC HD SCREW
125 430-03-100-0001 SPEED CONTROL ROTOR 173 901-03-010-3318 #10-32 X 3/8" HEX SOC HD SCREW -
126 920-24-023-1488 NEEDLE BEARING

127 908-30-013-1640 V-RING SEAL * NOT SHOWN ASSEMBLED

128 430-03-138-0001 KNOB ** NOT SHOWN

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta International Machinery Corp. strictly enforces the palicy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product
which is presented to a Delta Authorized Service Center for repairs which contains missing or damaged standard safety equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the missing safety componentis supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta ~—~
Technical Publications Department or through your local service outlet.

Page 4/SS-3A/CAJ Printed in U.S.A.



